JETRUS

JET B Poccumim

VEEBKIER] |\etal Band Saw

JRM81318T 3~400V 50Hz

PARTS LIST

UmnopTtép B PP: OO0 «UTA TexHOnomxu»
105082, Mockea, NepeBeneHoBckun nep., 4. 17
www.jettools.ru

Made in PRC / CgenaHo B KHP

P-JRM81318T  2025-07



Parts Breakdown for MBS-1318LS Metal Band Saw-A




Parts Breakdown for MBS-1318LS Metal Band Saw-B

17



Parts Breakdown for MBS-1318LS Metal Band Saw-C

. / 3|8
LT
Sy~

=/ B

[ TES
L)

7,
=

244

193

18



Parts Breakdown for MBS-1318LS Metal Band Saw-D

Hydraulic Wiring Diagram

19



Parts List for MBS-1318LS Metal Band Saw

Index No. Part No. Description Size Qty
1 MBS1318LS-001 Handle 2
2 MBS1318LS-002 Handle Wheel 1
3 MBS1318LS-003 Blade Tensiometer 1
4 MBS1318LS-004 Disc Spring 36X17X2 2
5 MBS1318LS-005 Adjusting Lever 1
6 GB/T6170 Hex Nut M20 1
7 MBS1318LS-007 Limited Switch 1
8 MBS1318LS-008A Hydraulic Station Assembly 1

MBS1318LS-008.8M3 Oil Pump Motor (M3) 3~400V 750W 1
9 MBS1318LS-009 Press Plate 2
10 GB/T70.1 Screw M10X20 M10X20 6
11 MBS1318LS-011 Sliding Seat 1
12 MBS1318LS-012 Saw Bow 1
13 MBS1318LS-013 Idle Wheel 1
14 GB/T276 Bearing 6208-2Z 6208-2Z 2
15 MBS1318LS-015 Spacer Bush 1
16 MBS1318LS-016 Nternal Retaining Ring 80 80 1
17 MBS1318LS-017 Mat 2
18 GB/T5783 Hex. Cap Head Screw M12X25 2
19 MBS1318LS-019 Saw Bow Shield 1
20 MBS1318LS-020 Handle M6X10 M6X10 2
21 MBS1318LS-021 Gasket 6 2
22 MBS1318LS-022 Blade 3960X34X1.1mm 1
23 MBS1318LS-023 Drive Wheel 1
24 GB/T894.1 External Retaining Ring 45 45 2
25 GB/T276 Bearing 6209-2Z 6209-27 1
26 MBS1318LS-026 Key 12X40 12X40 1
27 MBS1318LS-027 Output Shaft 1
28 MBS1318LS-028 Key 10X40 10X40 2
29 MBS1318LS-029M1 Mine Motor (M1) 3~400V 50Hz 2.2kW 1

MBS1318LS-029M2 Fan Motor (M2) 3~400V 50Hz 45W 1
30 MBS1318LS-030 Gear Box 1
31 MBS1318LS-031 Pressure Pad 1
32 GB/T70.3 Hex Scoket Head Cap Screw M12x25 1
33 GB/T5783 Hex. Cap Head Screw M12x30 4
34 GB/T95 Gasket 12 4
35 MBS1318LS-035 Slide Rail 1
36 GB/T70.1 Hex Scoket Head Cap Screw M8x30 10
37 MBS1318LS-037 Lining Plate 1
38 MBS1318LS-038 Slider Arm 1
39 MBS1318LS-039 Adjusting Setting Handle M12X35 M12x35 1
40 GB/T70.1 Hex Scoket Head Cap Screw M6x12 2

20




Parts List for MBS-1318LS Metal Band Saw

Index No. Part No. Description Size Q'ty
41 MBS1318LS-041 Big Gasket 6 2
42 MBS1318LS-042 Guard Plate 1
43 GB/T77 Scoket Set Screw M6x16 8
44 GB/T70.1 Hex Scoket Head Cap Screw M8x25 4
45 MBS1318LS-045 Cooling Switch 2
46 MBS1318LS-046 Rear Adjusting Seat 1
a7 GB/T5783 Hex. Cap Head Screw M8X14 1
48 GB/T70.1 Hex Scoket Head Cap Screw M8X16 3
49 MBS1318LS-049 Clamp Block 4
50 MBS1318LS-050 Hex. Eccentric Sleeve 2
51 MBS1318LS-051 Hex. Eccentric Sleeve 2
52 GB/T276 Bearing 6000-2Z 6000-2RZ 8
53 GB/T70.1 Hex Scoket Head Cap Screw M8X40 2
54 GB/T70.1 Hex Scoket Head Cap Screw M8X35 2
55 MBS1318LS-055 Guard Plate 1
56 GB/T95 Gasket 6 2
57 GB/T70.1 Hex Scoket Head Cap Screw M6x12 2
58 MBS1318LS-058 Connecting Plate 1
59 GB/T70.1 Hex Scoket Head Cap Screw M10x25 2
60 MBS1318LS-060 Front Adjusting Seat 1
61 GB/T70.1 Hex Scoket Head Cap Screw M4x16 3
62 MBS1318LS-062 Nylon Wheel 1
63 MBS1318LS-063 Coupling Shaft 1
64 GB/T77 Scoket Set Screw M6x8 1
65 MBS1318LS-065 Spacer Bush 1
66 GB/T276 Bearing 608-2Z 608-2RZ 2
67 MBS1318LS-067 Nternal Retaining Ring 22 22 2
68 GB/T70.1 Hex Scoket Head Cap Screw M8x75 4
69 GB/T95 Gasket 8 4
70 MBS1318LS-070 Pressure Spring 4
71 MBS1318LS-071 Bracket 1
72 MBS1318LS-072 Pressure Spring 4
73 MBS1318LS-073 Shaft 1
74 GB/T77 Scoket Set Screw M6x8 1
75 MBS1318LS-075 Brush ®50 1
76 GB/T70.1 Hex Scoket Head Cap Screw M12x40 4
77 GB/T119.1 Pin10X40 10x40 2
78 GB/T70.1 Hex Scoket Head Cap Screw M12x50 4
79 GB/T77 Scoket Set Screw M8X10 2
80 MBS1318LS-080 Fixed Seat (Left) 1
81 GB/T77 Scoket Set Screw M10x16 6
82 GB/T77 Scoket Set Screw M10x12 2

21




Parts List for MBS-1318LS Metal Band Saw

Index No. Part No. Description Size Qty
83 MBS1318LS-083 Left Fixed Plate Of Vise 1
84 GB/T70.1 Hex Scoket Head Cap Screw M10x30 4
85 MBS1318LS-085 Scale 1
86 MBS1318LS-086 Rivet 2X5 2x5 3
87 MBS1318LS-087 Swivel Arm 1
88 MBS1318LS-088 Lining Plate 1
89 GB/T70.1 Hex Scoket Head Cap Screw M6x16 4
90 GB/T894.1 External Retaining Ring 16 16 2
91 MBS1318LS-091 Axis Pin 1
92 GB/T70.1 Hex Scoket Head Cap Screw M6x20 2
93 MBS1318LS-093 Bracket 1
94 GB/T77 Scoket Set Screw M16x45 1
95 MBS1318LS-095 Locating Press Spring 1
96 GB/T308 Steel Ball ®13 1
97 MBS1318LS-097 Locating Sleeve 1
98 GB/T77 Scoket Set Screw M6x12 1
99 GB/T5783 Hex. Cap Head Screw M10x35 2
100 GB/T6170 Hex Nut M10 2
101 MBS1318LS-101 Fixed Seat (Right) 1
102 MBS1318LS-102 Right Fixed Plate Of Vise 1
103 GB/T70.1 Hex Scoket Head Cap Screw M12x60 2
104 GB/T70.1 Hex Scoket Head Cap Screw M12x140 2
105 GB/T70.1 Hex Scoket Head Cap Screw M8x12 2
106 MBS1318LS-106 Bushing 8
107 MBS1318LS-107 Oil Cup M6 1
108 MBS1318LS-108 Steel Ball ®6 180
109 MBS1318LS-109 Lower Vise 1
110 MBS1318LS-110 Baffle 1
111 GB/T70.1 Hex Scoket Head Cap Screw M6x12 2
112 MBS1318LS-112 Rotating Shaft 1
113 GB/T70.1 Hex Scoket Head Cap Screw M10x25 4
114 MBS1318LS-114 Pipe Clamp ®40-®55 1
115 MBS1318LS-115 Protecting Bush 1
116 GB/T301 Thrust Ball Bearing 51104 51104 1
117 GB/T6170 Hex Nut M20 1
118 GB/T6172.1 Thin Nut M20 1
119 MBS1318LS-119 Locking Shaft 1
120 MBS1318LS-120 Drive Shaft 1
121 MBS1318LS-121 Flat Key 4X25 4x25 1
122 MBS1318LS-122 Fixing Sleeve 1
123 GB/T70.1 Hex Scoket Head Cap Screw M8x25 2
124 MBS1318LS-124 Adjusting Setting Handle M12X35 M12x35 1

22




Parts List for MBS-1318LS Metal Band Saw

Index No. Part No. Description Size Qty
125 MBS1318LS-125 Rod 1
126 MBS1318LS-126 Knob M10X16 2
127 MBS1318LS-127 Stop Block 1
128 MBS1318LS-128 Staff Lever 1
129 MBS1318LS-129 Rivet 2X5 2x5 4
130 MBS1318LS-130 Scale 1
131 GB/T70.1 Hex Scoket Head Cap Screw M10x20 4
132 MBS1318LS-132 Moving Plate Of Vise 1
133 MBS1318LS-133 Seat For Movable Plate 1
134 GB/T70.1 Hex Scoket Head Cap Screw M12x40 2
135 GB/T95 Flat Wahser 12mm 2
136 MBS1318LS-136 Guide Block 1
137 GB/T70.1 Hex Scoket Head Cap Screw M12x50 4
138 MBS1318LS-138 Hydraulic Cylinder For Clamping 1
139 MBS1318LS-139 Upper Vise 1
140 MBS1318LS-140 Plug 1
141 MBS1318LS-141 Shaft 1
142 MBS1318LS-142 Setting Handle 1
143 MBS1318LS-143 Upper Fixed Seat For Hydraulic Cylinder 1
144 GB/T95 Flat Wahser 12mm 2
145 GB/T70.1 Hex Scoket Head Cap Screw M12x30 2
146 MBS1318LS-146 Axis Pin 1
147 GB/T894.1 External Retaining Ring 16 16 2
148 GB/T9163 Knuckle Bearing SIJK16C 1
149 MBS1318LS-149 Hydraulic Cylinder For Lifting 1
154 MBS1318LS-154 Rotating Shaft 1
155 MBS1318LS-155 Seal 2
156 GB/T297 Bearing 32012 32012 2
157 MBS1318LS-157 Spacer Bush 1
158 GB/T77 Scoket Set Screw M10x20 1
159 GB/T77 Scoket Set Screw M8x10 2
160 MBS1318LS-160 Nut 1
161 MBS1318LS-161 Bracket 1
162 MBS1318LS-162 Bracket 1
163 GB/T95 Flat Wahser 10mm 1
164 GB/T70.1 Hex Scoket Head Cap Screw M10x20 1
165 MBS1318LS-165 Switch Seat 1
166 GB/T70.1 Hex Scoket Head Cap Screw M6x20 2
167 MBS1318LS-167 Limited Switch 1
168 GB/T70.1 Hex Scoket Head Cap Screw M4x30 4
169 MBS1318LS-169 Pressure Spring Il 1
170 MBS1318LS-170 Pressure Spring | 1

23




Parts List for MBS-1318LS Metal Band Saw

Index No. Part No. Description Size Qty
171 MBS1318LS-171 Shaft Seat 1
172 GB/T95 Flat Wahser 10 10mm 4
173 GB/T70.1 Hex Scoket Head Cap Screw M10x40 4
174 GB/T894.1 External Retaining Ring 18 18 1
175 MBS1318LS-175 Shaft 1
176 MBS1318LS-176 Sleeve 1
177 MBS1318LS-177 Gland 1
178 GB/T70.1 Hex Scoket Head Cap Screw M12x55 1
179 GB/T894.1 External Retaining Ring 16 16 2
180 MBS1318LS-180 Axis Pin 1
181 MBS1318LS-181 Chip Box 1
182 GB/T70.1 Hex Scoket Head Cap Screw 4
183 MBS1318LS-183 Square Handle A120 2
184 GB/T95 Flat Wahser 8mm 4
185 MBS1318LS-185 Nut M8 4
186 MBS1318LS-186 Oil Pointer A80 1
187 MBS1318LS-187 Cover Plate 1
188 MBS1318LS-188M4 Cooling Pump Motor (M4)  3~400V 50Hz 75W 1
189 MBS1318LS-189 Splash Guard 1
190 MBS1318LS-190 Bracket For Hydraulic Valve 1
191 MBS1318LS-191 Stand 1
192 MBS1318LS-192 Pressure Gage 1
193 MBS1318LS-193 Electric Board 1
194 MBS1318LS-194 Door Of Electrical Box 1
195 MBS1318LS-195 Link 30X30 2
196 GB/T70.3 Hex Scoket Head Cap Screw M6x16 8
197 MBS1318LS-197 Door Lock MS816-2 1
198 GB/T5783 Hex. Cap Head Screw M12x40 2
199 GB/T95 Flat Washer 12mm 4
200 MBS1318LS-200 Fixed Seat 1
201 GB/T889.1 Lock Nut M12 M12 2
202 GB/T95 Flat Washer 8mm 4
203 GB/T93 Spring Washer 8mm 4
204 GB/T70.1 Hex Scoket Head Cap Screw M8x30 4
205 MBS1318LS-205 Cover Plate 1
206 MBS1318LS-206 Swinging Arm 1
207 GB/T70.1 Hex Scoket Head Cap Screw M6x12 10
208 GB/T70.1 Hex Scoket Head Cap Screw M8x20 2
209 MBS1318LS-209 Square Handle A120 1
210 MBS1318LS-210 Electric Operating Box 1
211 GB/T70.1 Hex Scoket Head Cap Screw M8x16 2
212 GB/T6170 Hex Nut M8 2

24




Parts List for MBS-1318LS Metal Band Saw

Index No. Part No. Description Size Qty
213 MBS1318LS-213 Operation Panel 1
214 GB/T70.2 Hex Scoket Head Cap Screw M4x10 6
215 MBS1318LS-215 Hydraulic Operating Box 1
217 GB/T70.2 Hex Scoket Head Cap Screw M8x12 4
218 GB/T95 Flat Washer 8mm 4
219 MBS1318LS-219 Back Cover Plate 1
220 GB/T894.1 External Retaining Ring 20 20 6
221 GBI/T276 Bearing 6204-2Z 6204-2RZ 6
222 MBS1318LS-222 Roller 3
223 MBS1318LS-223 Shaft 3
224 MBS1318LS-224 Support Plate 1
225 GB/T95 Flat Wahser 12mm 2
226 GB/T70.1 Hex Scoket Head Cap Screw M12x25 2
227 MBS1318LS-227 Support Leg 1
228 MBS1318LS-228 Support Plate 2
229 GB/T70.1 Hex Scoket Head Cap Screw M10x25 2
230 GB/T95 Flat Wahser 10mm 2
231 GB/T6170 Hex Nut M10 2
232 GB/T95 Flat Wahser 10mm 2
233 GB/T6170 Hex Nut M10 2
234 GB/T70.1 Hex Scoket Head Cap Screw M210x50 2
235 GB/T6170 Hex Nut M12 2
236 MBS1318LS-236 Support Pad 2
237 GB/T70.1 Hex Scoket Head Cap Screw M6x16 8
238 GB/T95 Flat Wahser 6 6mm 8
239 MBS1318LS-239 Lifting Plate 4
240 MBS1318LS-240 Plug 1
241 GB/T70.1 Hex Scoket Head Cap Screw 4
242 GB/T95 Flat Wahser 6mm 4
243 MBS1318LS-243 End Cover 1
244 HBS1018L-232 Five-Pin Plug P551 & Power Cord 4G1.5mm2 1

MBS1318LS-ID

JETRUS ID Label (Not shown)

MBS1318LS -ML

JETRUS Motor Label (Not shown)

JETRUS-LOGO

JETRUS -165L (Not shown)

165x42mm

MBS1318LS -WR

Warning Label (Not shown)

I I

25




Parts List for MBS-1318LS Metal Band Saw

Hydraulic Wiring Diagram

Index No. Part No. Description Size Qty
8 MBS1318LS-008A Hydraulic Station Assembly 1
8.1 MBS1318LS-008.1 Oil Tank 1
8.2 MBS1318LS-008.2 Oil Lever Gauge 1
8.3 MBS1318LS-008.3 Plug Screw M14X1.5 1
84 GB/T5783 Hex. Cap Screw M8X30 4
8.5 MBS1318LS-008.5 Cover Of Oil Tank 1
8.6 MBS1318LS-008.6 Magnet 100x60x20 1
8.7 MBS1318LS-008.7 Ail Cleaner AB-1162 1
8.8 MBS1318LS-008.8M3 | Oil Pump Motor (M3) 3~400V 750W 1
8.9 MBS1318LS-008.9 Oil Pipe 810 1
8.10 MBS1318LS-008.10 Oil Pump VP-12-FA3 1
8.11 MBS1318LS-008.11 Oil Pipe, 1SN DN10 WP18MPa M18x1.5, 1
8.12 MBS1318LS-008.12 Dead Plate 1
8.13 MBS1318LS-008.13 Pressure Gage 60/ 10MPa+PSl, M14x1.5 2
8.14 MBS1318LS-008.14 Base Plate 1
8.15 MBS1318LS-008.15 One-Way Throttle Valve 2FRM5-31B/3Q 1
8.16 MBS1318LS-008.16 Hydraulic Cylinder For Lifting 1
8.17 MBS1318LS-008.17 Hydraulic Cylinder For Clamp 1
8.18 MBS1318LS-008.18 Bolt M5X125 4
8.19 MBS1318LS-008.19 Selector Valve DSG-01-3C4-D24N 1
8.20 MBS1318LS-008.20 Throttling Valve 2
8.21 MBS1318LS-008.21 Check Valve MPW-01-4 1
8.22 MBS1318LS-008.22 Bolt M5X45 4
8.23 MBS1318LS-008.23 Selector Valve DSG-01-2B3B-D24N 1
8.24 MBS1318LS-008.24 Bolt M5X85 4
8.25 MBS1318LS-008.25 Selector Valve DSG-01-3C2-D24N 1
8.26 MBS1318LS-008.26 T-Joint M14X1.5
8.27 GB/T70.1 Socket Head Cap Screw M6X70 2
8.28 MBS1318LS-008.28 Manifold Block 1
8.29 MBS1318LS-008.29 Oil Pipe 1
8.30 MBS1318LS-008.30 Pressure Relay JCS-02-NLLO.5-6MPa 1
8.31 MBS1318LS-008.31 Valve Block 1
8.32 MBS1318LS-008.32 Relief Valve CJF06-00-00 1
8.33 MBS1318LS-008.33 Check Valve CIT-03 ,Rc3/8
8.34 GB/T70.1 Socket Head Cap Screw M8X16 7
8.35 GB/T95 Flat Washer 8 11
8.36 MBS1318LS-008.36 Wire M14X1.5, 300mm 1
8.37 MBS1318LS-008.37 Wire M14X1.5, 460mm 1
8.38 MBS1318LS-008.38 Dustproof Cover ST-04 1
8.39 MBS1318LS-008.39 Oil Pipe 190mm 1

26




Parts List for MBS-1318LS Metal Band Saw

Hydraulic Wiring Diagram

Index No. Part No. Description Size Qty
8.40 MBS1318LS-008.40 Oil Filter MF-04 1
8.41 MBS1318LS-008.41 Hydraulic Joint 1QT-14-06SP 8
8.42 MBS1318LS-008.42 Dustproof Cover 610 1
8.43 MBS1318L5-008.43 90° Elbow Connection 1CT9-14-04 1
8.44 MBS1318LS-008.44 Straight Joint 1CT-16-04SP/RN 1
8.45 MBS1318LS-008.45 Straight Joint 1QT-14-04SP 1
8.46 MBS1318LS-008.46 Straight Joint 1QT-18-06SP 1
8.47 MBS1318LS-008.47 90° Elbow Connection 1T9-06SP 1
8.48 MBS1318LS-008.48 90° Elbow Connection 1QT9-18-06SP 1
8.49 MBS1318LS-008.49 Seal Joint 1ET-14-04SP 2
8.50 MBS1318LS-008.50 90° Elbow Connection 5T9-08SP 1
8.51 MBS1318LS-008.51 90° Elbow Connection Rc1/2-R1/2 1
8.52 MBS1318LS-008.51 Wire O M14X1.5,450mm 1
8.53 MBS1318LS-008.51 Straight Joint 6
8.54 MBS1318LS-008.51 Oil Pipe, M14x1.5, 2500mm 1
8.55 MBS1318LS-008.51 Oil Pipe, M14x1.5, 1600mm 2
8.56 MBS1318LS-008.51 Oil Pipe, M14x1.5, 2300mm 1
8.57 MBS1318LS-008.51 Oil Pipe, M14x1.5, 2500mm 1
8.59 MBS1318LS-008.51 Oil Pipe, M14x1.5, 1600mm 1
8.60 MBS1318LS-008.51 Oil Pipe, M14x1.5, 5800mm 1
8.61 MBS1318LS-008.51 Oil Pipe, M14x1.5, 4000mm 1

27




Wiring Diagram for MBS-1318LS Metal Band Saw

3 ~ 400V, 50Hz

JRM81318T......

UWOL MOV

WO ¥OV1E

uej
Jojow Jojow Jojow Jojow
P Buijoon dwnd 10 ulepy ey
N4 INd ~ ~ ~ ~
0
PN e ¢ LN
M pAPN
V7]
em EAEN £Hdy
o AEn wl bakn
ﬁn_o WL b
wws, 0 3N78 | e g mﬁmﬁ
|
- s, 00023
— o w = =
0QAZ /nn/mzx /ln/E_x 000l0ee 00kl
Ll

20l 0l
Od 9 WM

AWO'L ¥Ov1E

MWG'Z MOV1E

140

et

e

eCl

24

(]

g

L

VeZdEL Y

28



10}e21pUl Jojeaipul

ung

umop asu JOJEIpUI JOjowW jojeoipu; ONEBWOINY umop asu unl Jojow uni
Budwepp pexeps mog  mog Joeoipu Jojow dwnd  sojow JOIE0IpUI JCIEOIUI Buidwejp pexelpl  mog  moq joguoo  Jojow  dwnd  Jojow
mer ME[  mes  meg Jemod Bujoeg |10 uwep [enuepy Buuuny er Me[ - mes  meg lessueg Bujood o uew ,‘
va_€d ¢a 1\d L1ld 0lg 6d 80 /4 9d &d SYM PVM EVM WA LY ZINM LINM 9V <
4
N Y Y QY Y QY 2y 2 | 5
_ _ CI1ICICIC] CJCJdCaCcg
| Fd Ed k¥ [d L 0LY BY BY Y oM [
| Tr Jor_Jsv Ty |||=||| '
SYH \PYH \EVH \CVH cv [ev v oy |ee e i loe [se e ge [ze e |oe
[ [ 1 — , b
LLA  9LA  SIA FLA  ELA ZLA LLA OLA ENOD  IA 9A SA FA  ZNOD €A cA LA 0A LWOD
SIX  PIX EIX ZIX X 0X X 9X SX X £X 44 X 0X A0 AFZ+
0e
Zpeopan0 240
61 |5} 7l el El | DI 6 8 L 9 G 14 €
LPEOKSAD | Y4 - — — — 4+ "1 —|— 1+ —7T —
8 |y lkos lios _|mm_m bas |as pas |[sas [res fas [eas m_
Buiuoisuay
S ¥OS
R TR N A SRR IR - B I BB
Aouosla noyiMeng r |_
Joop 8y} uadQ 91 L ] | — e ) | — e ]
d'sS'3 vl Hq
Uolms r_otglm Uoyms Sn_ﬂo uopng coﬂn uojng  uopng uoyng coﬂ:n uopng uopng _._Oﬂ:n U A
ainssaid uo i puuf EE?.m:EEm_u paxelal  umop asu  |oJjuod  JOjOW Jojow anew |enuepy
mel dwe|) JemoT iaddn mer  mep  moq moq [essuag) Buijoon  uepy oy
Mmesg meg

UWG/°0 3NT9

29



umop asu

Buidwelo paxeyau mog moq [013u0D AIWS20 38
mer mer mes MES [esauag)
GAA PAA EAA [AAVN LAA
0
LR CH CK O
ALIDOTIA YVY3ANIT
WON mvw +N\OL L] <
14 1474 ey A4 8% O O
olel LG MO ZLL |
G 1A (A A AT o¥d
|

30



Parts list of MBS-1318LS Metal Band Saw Electrical Circuit

Index No. Code Description Type / Spec. Qlty Remark
1 SA1 Power Switch JDF11-25 25A 1 JUCHE
2 VFD Frequency converter E2000-0022T3 | 2.2kW 400V 1 JUCHE
3 QF1 Breaker DZ47-63 3P16A 1 JUCHE
4 QF2 | Breaker NS2-25 0.4-0.63A 1 TECO
5 QF3 | Breaker DZ47-63 3P2A 1 JUCHE
6 QF4 Breaker DZ47-63 1P10A 1 JUCHE
7 KM1 | DC contractor CN-6K 3Ala DC24V 9A 1
8 KM2 | DC contractor CN-6K 3Ala DC24V 9A 1
9 FR1 | Thermorelay RHU-5M 3.5-4.8A 1
10 T DC power supply module Input: 340~550V AC L

TDR-240-24 Output: DC24V 10A
11 R1 Resistance 300wW/100Q 1
12 RP Potentiometer RV24YN20S-B502 5K2W 1
13 KA1l Relay G2R-2 (BMZ-06R2) DC24V 5A 1
14 KA2 | Relay G2R-2 (BMZ-06R2) DC24V 5A 1
15 KA3 Relay G2R-2 (BMZ-06R2) DC24V 5A 1
16 KA4 | Relay G2R-2 (BMZ-06R2) DC24V 5A 1
17 KA5 | Relay G2R-2 (BMZ-06R2) DC24V 5A 1
18 KABG Relay G2R-2 (BMZ-06R2) DC24V 5A 1
19 SB1+D | Manual mode slection switch DC24V 1
20 SB2+D | Auto mode slection switch DC24V 1
21 SB3+D | Main motor start / stop switch DC24V 1
22 SB4+D | Hydraulic motor start / stop switch DC24V 1
23 SB5+D | Cooling start / stop switch DC24V 1
24 SB6+D | Saw bow rise switch DC24V 1
25 SB7+D | saw bow descent switch DC24V 1
26 SB8+D | vise clamp switch DC24V 1
27 SB9+D | vise loosen switch DC24V 1
25 D5 Running light DC24v 1
26 D11 Power light DC24Vv 1
27 TAl Enmergency stop XB2-BS542 3A 1
28 SQ1 Limited switch QKS7 8A 1
29 SQ2 Limited switch QKS7 8A 1
30 SQ3 Limited switch QKS8 8A 1

31




Index No. | Code Description Type / Spec. Qlty Remark
31 SQ4 | Limited switch QKS9 8A 1
32 DRO | Speed indicator SD8F-A10 DC24v 1
33 PLC PLC control board YFL2N-32MR-2U | DC24V 1
34 M1 Main Motor (M1) 3~ 400V 50Hz 2.2kW 1
35 M2 Fan Motor (M2) 3~ 400V 50Hz 45W 1
36 M3 Oil Pump Motor (M3) 3~ 400V 50Hz 750W 1
37 M4 Cooling Motor (M4) 3~ 400V 50Hz 75W 1
38 Five-Pin Plug P551 400V 1 KEDU
39 Power Cord 4G1.5mm® 2.5m 1

TINRAR URLOE Iy v

Ceeuuio

Celtoecolcse

32




33



